O APPROVAL

Sw|ss SWISS APPROVAL
TECNISCHE BEWERTUNG S.A.
Objectively True

INSPECTION CERTIFICATE

EN 10204 : 2004 - 3.2 Inspection No : 086-03-011-03134
Page No 3 |
Customer: DONGGUAN CANDURS CABLE Order No : 2019A304
MESH SYSTEMS CO., LTD. Batch No : N/A

i : /07/201
Manufacturer: SHANXI TAIGANG STAINLESs ~ 'Mspection Date : 09/07/2019

STEELCO., LTD.
Article: S31603(316L) STAINLESS STEEL ROPE FERRULE

Technical requirements / demand: GB/T 14976-2012 (Chemical Component)
Material: S31603(316L)

State of delivery: N/A

Melting process: N/A Brand of the manufacturer: N/A
Marking: N/A
Item No. Spec. Quantity Article Heat No.
S31603(316L)
1 3.3mm x 0.6mm | 10000PCS/Bag A2002075

STAINLESS STEEL ROPE FERRULE

\ \ \ \ \

Additional remarks:
The requirements are fulfilled as per following records.

Chemical Component

Heat No. C% Si % Mn % P % S % Cr% Ni % Mo % Cu% N %
A2002075 0.02 0.48 1.14 0.03 <0.03 16.32 10.73 2.06 \ \
Size
Heat No. Thickness (mm) \ X \ \
A2002075 0.6 \ \
Location: Shanghai Date: 25/07/2019
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INSPECTION CERTIFICATE
EN 10204 : 2004 - 3.2

Inspection No

Page No
Customer: DONGGUAN CANDURS CABLE Order No
MESH SYSTEMS CO., LTD. Batch No

SWISS APPROVAL
TECNISCHE BEWERTUNG S.A.

: 086-03-011-03135
g
: HJSZ1905001
: KQQX00181

Inspection Date : 09/07/2019

Manufacturer: KOS LIMITED
Article: SUS316 STAINLESS STEEL WIRE ROPE

Technical requirements / demand: JIS G 4303 (Chemical Component)
Material: SUS316
State of delivery: N/A

Melting process: N/A

Brand of the manufacturer: N/A

Marking: N/A
Item No. Spec. Quantity Article Batch No.
SUS316
1 ®1.0 mm 0.2kg/reel KQQX00181
STAINLESS STEEL WIRE ROPE
\ \ \ \ \
Additional remarks:
The requirements are fulfilled as per following records.
Chemical Component
Batch No. C% Si % Mn % P % S % Cr% Ni % Mo % Cu% N %
KQQX00181 0.06 0.40 1.63 0.03 <0.03 17.20 10.07 2.01 \ \
Mechanical
Batch No. Breaking Strength \ \ \
KQQX00181 81.3 kgf \ \

Location: Shanghai Date: 25/07/2019
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